Form No. 3357-365 Rev. A

OPERATOR'S MANUAL
MANUAL DEL USUARIO

NOTICE D’UTILISATION

46" SNOW BLADE
CUCHILLA PARA REMOCION DE NIEVE de 46" (117 cm)

LAME CHASSE-NEIGE DE 46 PO. (117 CM)

Model Number 190-833A-OEM

Modelo No. 190-833A-OEM
Modeles N° 190-833A-OEM

IMPORTANT: READ SAFETY RULES AND INSTRUCTIONS CAREFULLY
IMPORTANTE: LEA CUIDADOSAMENTE LAS REGLAS E INSTRUCCIONES DE SEGURIDAD
NOTE IMPORTANTE: LIRE ATTENTIVEMENT LES INSTRUCTIONS ET LES CONSIGNES DE SECURITE

MTD PRODUCTS INC. P.O. BOX 368022 CLEVELAND, OHIO 44136-9722

PRINTED IN U.S.A. FORM NO. 49743 (4/05)



RULES FOR SAFE OPERATION

Any power equipment can cause injury if operated improperly or if the user does not understand how to operate the
equipment. Exercise caution at all times when operating equipment. -

1.

2.

Read the tractor and snow blade owners manuals and know how to operate your tractor before using tractor with snow
blade attachment.

Never operate tractor and snow blade without wearing proper clothing suited to weather conditions and operation of
controls.

Never allow children to operate tractor and snow blade, and do not allow adults to operate without proper instructions.
Always begin with transmission in first (low) gear and gradually increase speed as required.

LOOK FOR THIS- SYMBOL TO POINT OUT
IMPORTANT SAFETY PRECAUTIONS. ITMEANS
--ATTENTION! BECOME ALERT! YOUR SAFETY
IS INVOLVED.

CARTON CONTENTS CONTENIDO DEL CARTON CONTENU DU CARTON

TmMmoOO o>

Frame Brackets

Upper Lift Handle

Lower Lift Handle Assembly
Blade Assembly

Hitch Assembly

Channel Assembly

2 Meénsulas de Marco 2 Supports de chassis

1 Mango Superior de Levante 1 Manche supérieur

1 Conjunto de Mango Inferior d’élévation
de Levante 1 Ensemble du manche

1 Conjunto de la Cuchilla inférieur d'élévation
Conjunto de Enganche Lame chasse-neige

1 Conjunto de Viga de Canal 1 Chape de fixation

-1 Ensembie de la barre de
poussée

—_ ek ek b el N
mTmo O 0O>
w >

mmo O
—




SHOWN FULL SIZE

(T T

E >
0" -

]
[—] —
A Cc —] D
g - B — e e
] g [ ] F Y Y H
— = 1" U=l
/ =7 A A A, A
]
p—
—
—
—
—
——] J K
[ | — —
; —
—
p—
—
p—
—
]
pp—
— ]
—
]
p—
— ]
— M N
— L — —
—
p—
— ‘ !
N7
NOT SHOWN FULL SIZE
R
o P S
e o — Q /
—] (R
—J
ENGLISH ESPANOL RANCAIS
Key | Qty Description Ref.| Cant. Descripcion Key | Qty Description
A 1 Hex Bolt, 3/8" x 3-1/2" A 1 Perno Hexagonal de 3/8" A 1 Boulon hex., 3/8 po. x
B 6 Hex Bolt, 5/16" x 1" Lg. x 3-1/27 3-1/2 po.
C 2 Hex Bolt, 1/4" x 1" B 6 Perno Hexagonal de B 6 Boulon hex., 516 po.x 1 po.
D 5/16" x 1" de largo C 2 Boulon hex., 1/4 po.x 1 po.
2 Shoulder Bolt " C 2 Perno Hexagonal de 1/4” D 2 Boulon a épaulement
E 2 Nylock Nut, 1/4 1 3 frein élasti
F 6 Nylock Nut, 5/16" X . ) E 2 Ecrou a frein élastique
G Hex N ! D 2 Perno de “Hombro (Nylock), 1/4 po.
1 ex Nut, 3/8-16 E 2 | Tuerca de Cierre de Nil6n F 6 | Ecrou a frein élastique
H 2 | HexLock Nut, 3/8 de 1/4” (Nylock), 5/16 po.
I 4 Lock Washer, 5/16" F 6 Tuerca de Cierre de Nilon G 1 Ecrou hex., 3/8-16
J 1 Flat Washer, 3/8" de 5/16” H 2 Contre-écrou hex., 3/8 po.
K 1 Flat Washer, 1/2" G 1 Tuerca Hexagonal de | 4 Rondelle de blocage,
L 1 Clevis Pin, 1/4"x 1-1/2" H » $/8-16 He ' J ] 5R/1 6d%<l>|~ ato. 3/8
irpi uerca Hexagonal de ondelle plate, po.
m g :2:::5:2 gggg:’ glsar?;l)) Cierre de 3/8" K 1 Rondelle plate, 1/2 po.
. ’ | 4 Arandela de Cierre de L 1 Axe de chape, 1/4 po. x
O 1 Plastic Cap 5/16” 1:1/2 po.
P 1 Knob J 1 | Arandela Plana de 3/8” M 3 | Goupille fendue, (petite)
Q 1 Pivot Shaft ' K 1 | Arandela Plana de 1/2" N 2 | Goupille fendue,
R 1 Channel Pivot Pin L 1 Pasador de Grillete de (grande)
S 1 Blade Adjust Spring 1/4" x 1-1/2” O 1 Capuchon en plastique
M 3 Pasador de Horquilla P 1 Bouton
(pequefo) Q 1 Arbre-pivot
N 2 Pasador de Horquilla R 1 Broche-pivot de la barre
(grande) de poussée
O 1 Tapa de Plastico S 1 Ressort de réglage de la
P 1 Perilla lame chasse-neige
Q 1 Eje de Giro
R 1 Perno de Giro de Viga de
Canal
S 1 Resorte de Ajuste de la
Cuchilla

3



ENGLISH

SECTION 1:
ASSEMBLY INSTRUCTIONS

NOTE: Righthand(R.H.)andlefthand(L.H.) aredetermined
from the operators position while seated on the
tractor.

TOOLS REQUIRED FOR ASSEMBLY
(2) 7/16" Wrenches
(2) 1/2"Wrenches

(2) 9/16" Wrenches
(1) 3/4" Wrench or Adjustable Wrench

REMOVING PARTS FROM CARTON
Remove all parts and hardware packages from the carton.Lay
out all parts and hardware and identify using the illustrations
on pages 2 and 3.
NOTE: Not all parts in the hardware pack will be

needed for any one tractor fit-up.

PREPARING THE LAWN TRACTOR

CAUTION: Before beginning preparation,

select a firm and level surface which is large
enough to accommodate the snow blade
attachment and tractor. Engage brake lock.

WARNING: Stop engine and let muffler cool
before installing hitch brackets.

NOTE: When preparing the lawn tractor for assembly of
snow blade attachment, store all items removed with the
mowing deck.

1. Allowengine, muffler and exhaust deflectorto cool before
beginning.

2. Disconnect the spark plug wire(s) from the spark plug(s)
and ground against the engine.

3. Remove the mowingdeckas instructedinthe beltremoval
section of the owner's manual for the lawn tractor.

4. Remove any front mounted attachment which may be
installed on your tractor. '

ASSEMBLING BRACKETS TO TRACTOR

FAST-ATTACH TRACTOR FRAMES
If you have a "FAST ATTACH" tractor, skip to the
ASSEMBLING THE SNOW BLADE section on page 5.

STANDARD FRAME TRACTORS WITH 15" TIRES

1. Attach a frame bracket to each side of the tractor frame.
Assemble three 5/16" x 1" hex bolts and 5/16" nylock
nuts to the holes shown figure 1.

2. Assemble a shoulder bolt and a 3/8" hex lock nut to the
upper hole in each frame bracket as shown in figure 1.

5/16" NYLOCK NUTS

3/8" HEX
LOCK NUT

516" x 1" &

HEX BOLTS

SHOULDER BOLT
Figure 1

STANDARD FRAME TRACTORS WITH 16" TIRES

3. Attach a frame bracket to each side of the tractor frame.
Use two 5/16" x 1" hex bolts and 5/16" lock washers
in the holes shown in front of the axle. Use a 1/4" x 1"
hex bolt and 1/4" nylock nut in the rear hole as shown.
Tighten carefully to avoid stripping threads in tractor
frame. See figure 2.

4. Assemble a shoulder bolt and a 3/8" hex lock nut to the
lower hole in each frame bracket as shown in figure 2.

1/4" NYLOCK NUT

\

QUVVVNNR
LN\

174" x 1"
HEX BOLT

N

NN

\

5/16" x 1" o
HEX BOLTS ' ~~ 3/8" HEX

LOCK NUT

5/16" LOCK @
¥~ SHOULDER BOLT

WASHERS

Figure 2



ENGLISH

ASSEMBLING THE SNOW BLADE
5. Insertthe 3/8" x 3-1/2" hex bolt through the blade adjust

spring. Assemble a 3/8" hex nut about 1" onto the end
of the bolit. See figure 3.

3/8" HEX NU'

ADJUST
SPRING

3/8" x 3-1/2"
HEX BOLT

Figure 3

6. To attach the channel assembly to the blade, align the
pivot plate between the welded brackets on the back of
the blade. Insert the pivot shaft through the holes in the
pivot plate and the welded brackets. Secure the pivot
shaft with the two large hair cotter pins. See figure 4.

7. Hook the blade adjust spring over the spring mount rod
as shown. Insert the bolt through the hole at the top of
the blade and assembie the 3/8" flat washer and the
knob onto the bolt. Turn the knob until it is tight. Place
the plastic cap over the end of the bolt. See figure 4.

NOTE: The blade is now set at the lowest spring tension. To
adjust the tension see the Adjustments section.

HAIR ADUUST €~
COTTER — ’ PLASTIC
SPRING
PIN \ CAP
(LARGE) @\ KNOB
PIVOT 3/8" FLAT
3/8" x 3-1/2"

HEX BOLT
. BLADE

3/8"
HEX

uT
\ HAIR COTTER PIN
(LARGE)

PIVOT PLATE
Figure 4

8. Attach the channel assembly to the tractor by placing
the end of the channel inside the pivot support bracket.
Assemble the 1/2" flat washer onto the channel pivot pin
and insert the pin through the holes in the pivot support
bracket and the channel. Secure with a smalil hair cotter
pin. See figure 5.

PIVOT
HAIR SUPPORT
COTTER PIN BRACKET

(SMALL) ‘

CHANNEL
ASSEMBLY

CHANNEL
\=— PIVOT
\) _ PIN

1/2" WASHER —— 0‘/

Figure 5

HINT: Thelifthandle will assemble more easily inthe following
instruction if bricks or blocks of wood are placed under
the bottom edge of the blade.

9. Insert the end of the lower lift handle assembly through
the notch in the pivot support bracket and through the
holes in the channel assembly. Align the lift link pin with
the hole in the welded bracket on the lower lift handle
assembly. Insert the lift link pin through the hole in the
bracket and secure it with a small hair cotter pin. See
figure 6.

HAIR
COTTER PIN
\ / (SMALL)
LIFT
LINK
PIN o

WELDED
BRACKET

CHANNEL LOWER LIFT
ASSEMBLY HANDLE ASSEMBLY
Figure 6



ENGLISH

10. Assemble the handle grip onto the upper lift handle. See

figure 7.

11. Place the upper lift handle onto the lower lift handle
assembly. Align the holes and secure with the clevis pin

and a small hair cotter pin. See figure 7.

HANDLE GRIP

UPPER LIFT HANDLE
CLEVIS PIN

~
HAIR COTTER
\ PIN (SMALL)
LOWER LIFT HANDLE
ASSEMBLY

Figure 7

ATTACHING BLADE TO TRACTOR

QUICK ATTACH TRACTOR FRAMES

12. Pull out on the attachment pin on the hitch assembly and
swing the pins down away from the holes they were in.

See figure 8.

13. Hook the hitch assembly onto the shoulder bolts in the

sides of the tractor frame. See figure 8.

14. Align the holes in the hitch assembly with the holes in
" - the tractor frame. Insert the attachment pins to lock the

hitch assembly in place. See figure 8.

ATTACHMENT PIN

s — SHOULDER BOLT ——n

Figure 8

STANDARD FRAME TRACTORS

15.To attach the hitch assembly to the front of the tractor,
pull out on the attachment pins and swing the pins down
away from the holes they were in. See figure 9.

16.Hook the hitch assembly onto the shoulder bolts
assembled to the frame brackets. See figure 9.

17. Align the holes in the hitch assembly with the holes in
the frame brackets. Insert the end of the attachment

pins into the aligned holes to lock the hitch assembly in
place. See figure 9.

PIN IN THIS HOLE
FOR 15" TIRES
o o
0
—— *@
/]

SHOULDER BOLT

ATTACHMENT PIN

)

PININ THIS HOLE 77
FOR 16" TIRES C

SHOULDER BOLT
ATTACHMENT PIN

Figure 9



ENGLISH

SECTION 2: OPERATING THE BLADE

CAUTION: Inspect the area to be worked

carefully before operating the snow blade.
Avoid pipes, roots, curbs or other heavy

obstructions.

The lift handle, located on the left side of the snow blade,
is used to raise and lower the blade. Pulling the lift handle
all the way back raises the snow blade. Move the lift handle
forward to lower the snow blade to the ground.

The angle of the blade can be adjusted to the right or left
by pulling back on the angle lock bar, shown in figure 10,
and repositioning the head of the blade to the right, left or
center.

ANGLE
LOCK
BAR

Figure 10

CAUTION: Know the terrain. Avoid
exceptionally sharp slopes or drop offs which
may be hidden by the snow. Neverrunthe snow

blade into heavy material at high speed.

Always begin with the engine speed at the lowest possible
setting, and gradually increase speed as required.

When working in a large area, do not attempt to move the
snow or dirt all in the same direction, causing an excessive
buildup, which would become larger with each pass.

CAUTION: Always lower blade to ground
before leaving tractor.

SECTION 3: ADJUSTMENTS

To Adjust Blade Spring

The blade adjust spring allows the blade to tilt forward to
bypass solid obstructions. The normal adjustment is for the
spring bolt to extend 1" through the top of the blade.

Toincrease the spring tension loosen the knob, screw the nut
farther down onto the bolt and then retighten the knob.

To decrease the spring tension loosen the knob, screw the
nut farther out toward the end of the bolt and then retighten
the knob. Refer to figure 4 on page 5.

To Adjust Skid Shoes

The skid shoes at the ends of blade may be raised for close
work on smooth surfaces or lowered to raise the blade to
work on rough or uneven areas. Make sure both shoes are
set evenly and that the nuts are retightened securely.



ESPANOL

REGLAS DE SEGURIDAD

Todo equipo mecanizado puede causar dafios si se maneja inadecuadamente o si el usuario no conoce el funcionamiento
del equipo. Manténgase atento y cauteloso siempre que opere el equipo.

1.

Lea los manuales de! usuario del tractor de prado y de la cuchilla de remocion de nieve y conozca bien como se
opera su tractor antes de usarlo con la cuchilla.

Nunca opere el tractor y la cuchilla sin la ropa apropiada de acuerdo con las condiciones del tiempo y la operacion de
los controles.

No permita nunca que los nifios operen el tractor y la cuchilla, y no deje que ningtin adulto los opere sin conocer antes
las respectivas instrucciones.

Empiece siempre con la transmisién en primera velocidad (baja) y con el motor a baja velocidad, y gradualmente
aumente la velocidad segun lo permitan las condiciones.

ESTE SIMBOLO INDICA PRECAUCIONES
IMPORTANTES DE SEGURIDAD. SIGNIFICA -
JATENCION! |ESTE ALERTA! SU SEGURIDAD
ESTA EN RIESGO




ESPANOL

SECCION 1:
INSTRUCCIONES DE ARMADO

NOTA: Mano derecha y mano izquierda se determinan
desde el punto de vista del operador sentado en
el tractor.

. HERRAMIENTAS NECESARIAS
PARA EL ARMADO

(2) Llaves de 7/16”

(2) Llaves de 1/2”

(2) Llaves de 9/16”

(1) Llave de 3/4” o llave ajustable

REMOCION DE LAS PIEZAS DEL CARTON

Saque todas las piezas y los paquetes de elementos de
ferreteria del cartén. Disponga e identifique todas las piezas
y la ferreteria siguiendo las ilustraciones en las paginas
2y3. )

NOTA: No todas las piezas incluidas en el paquete de
ferreteria seran necesarias para el armado de un tractor
en particular.

PREPARACION DEL TRACTOR DE PRADO

PRECAUCION: Antes de comenzar la

preparacion, elija un lugar de piso nivelado y
firme de tamafio suficiente para acomodar el
implemento de cuchilla para nieve y el tractor.

Ponga el freno en posicion cerrada.

ADVERTENCIA: Apague elmotorydejeque
el tubo de escape se enfrie antes de instalar
los soportes del enganche.

NOTA: Cuando esté preparando el tractor de prado para
el ensamble del implemento de cuchilla para nieve, guarde
todos los elementos que ha removido con el muelle de
corte de césped.

1. Deje que el motor, el tubo de escape y el deflector de
escape se enfrien antes de comenzar el armado.

2. Desconecte de las bujias los cables de las bujias y
conéctelos a tierra en el motor.

3. Remueva el implemento de corte de césped como se
detalla en la secciéon de remocién de la correa en el
manual del usuario del tractor de prado.

4. Remueva cualquier otro implemento que haya montado
en el frente del tractor.

COLOCACION DE LAS MENSULAS DE SOPORTE
EN EL TRACTOR

MARCOS DE TRACTOR DE “COLOCACION RAPIDA”
(FAST ATTACH)

Siustedtiene untractor “FAST ATTACH”—DE COLOCACION
RAPIDA — omita los pasos indicados en esta pagina y siga
con los de la pagina 5 en la seccion “ARMADO DE LA
CUCHILLA DE REMOCION DE NIEVE”.

MARCO ESTANDARDETRACTORES CONNEUMATICOS

DE 15”

1. Cologque unaménsula de marco en cada lado del marco
del tractor, usando 3 pernos hexagonales de 5/16” x
1" y tuercas de cierre de nilén y colocandolos en las
perforaciones que se indican en la Figura 1.

2. Coloque un perno de *hombro”y una tuerca hexagonal
de cierre de 3/8” en la perforacién superior de cada
ménsula de marco como se muestra en la Figura 1.

TRACTORES DEMARCOESTANDARCONNEUMATICOS

DE 16”

3. Coloque unameénsula de marco en cada lado del marco
del tractor. Use 2 pernos hexagonales de 5/16” x 1"y
arandelas de cierre de 5/16” en las perforaciones que
se indican en frente del eje. Use un perno hexagonal
de 1/4” x 1"y una tuerca de cierre de nilén de 1/4”en la
perforacion de atras como se indica. Apriete el ensamble
cuidadosamente para evitar el dafo de las roscas en
el marco del tractor. Vea la Figura 2.

4. Coloque un perno de “hombro”y una tuerca hexagonal
de cierre de 3/8” en la perforacién inferior de cada
meénsula de marco como se indica en la Figura 2.

ARMADO DE LA CUCHILLA PARA REMOCION DE

NIEVE

5. Inserte el perno hexagonal de 3/8” x 3-1/2” a traves del
resorte de ajuste de la cuchilla. Coloque una tuerca
hexagonal de 3/8” aproximadamente a 1” del extremo
del perno. Vea la Figura 3.

6. Para fijar el conjunto de viga de canal a la cuchilla,
alinee la placa de giro con las ménsulas soldadas en el
respaldo de la cuchilla. Pase el eje de giro a través de
las perforaciones en la placa de giro y de las ménsulas
soldadas. Asegure el eje de giro con dos pasadores
grandes de horquilla. Vea la Figura 4.

7. Enganche el resorte de ajuste de la cuchilla en la barra
de montaje del resorte como se muestra en la Figura
4. Pase el perno a través de la perforacién en la parte
superior de la cuchilla y coloque en el perno la arandela
plana de 3/8"y la perilla. Gire la perilla hasta que quede
apretada. Coloque la tapa de plastico en el extremo del
perno. Vea la Figura 4.

NOTA: La cuchilla ha quedado ahora colocada a la tensién
minima del resorte. Para ajustar ia tensién vea la seccién
de Ajustes.



ESPANOL

8. Fije el conjunto de viga de canal en el tractor colocando
el extremo de la viga dentro de la ménsula de soporte
de giro. Cologue una arandela plana de 1/2” en el perno
de giro e inserte el perno a través de las perforaciones
en el soporte de giro y en la viga de canal. Asegure el
conjunto con un pasador de horquilla pequefio. Vea la
Figura 5.

SUGERENCIA: La barra de levante podra armarse mas
faciimente en la instruccion siguiente, si se colocan ladrillos
o bloques de madera bajo el borde inferior de la cuchilla.

9. Inserte e! extremo del conjunto de la barra inferior de
levante por la muesca en la ménsula de soporte de giro
y a través de las perforaciones del conjunto de la viga
de canal. Alinee el perno de vinculo de levante con la
perforacién en la ménsula soldada en el conjunto de
la barra inferior de levante. Inserte el perno de vinculo
de levante a través de la perforacién en la ménsula y
asegurelo con un pasador de horquilla pequefo. Vea
la Figura 6.

10. Coloque el mango de la barra superior de levante. Vea
la Figura 7.

11. Conecte la barra superior de levante con el conjunto
de la barra inferior de levante. Alinee las perforaciones
con el pasador de grillete, una las barras y asegurelas
con un pasador de horquilla pequefo. Vea la Figura 7.

ENGANCHE DE LA CUCHILLA ALTRACTOR

MARCOS DE TRACTOR DE ENGANCHE RAPIDO

12. Tire del perno de sujecion en el conjunto de enganche y
gire los pernos hacia abajo de las perforaciones donde
estaban colocados. Vea la Figura 8.

13. Enganche el conjunto de enganche en los pernos de
hombro que se encuentran en los costados del marco
del tractor. Vea la Figura 8.

14. Alinee en el conjunto de enganche conlas perforaciones
delmarco deltractor. Inserte los pernos de sujecion para
asegurar en su lugar el conjunto de remolque. Vea la
Figura 8.

TRACTORES DE MARCO ESTANDAR

15. Para fijar elconjunto de enganche enelfrente deltractor,
tire de los pernos de sujecion y gire los pernos hacia
abajo de las perforaciones donde estaban insertos. Vea
la Figura 9.

16. Enganche el conjunto de enganche en los pernos de
hombro colocados en las ménsulas de marco. Vea la
Figura 9.

17. Alinee las perforaciones en el conjunto de remolque con
las perforaciones de las ménsulas de marco. Inserte el
extremo de los pernos de sujecion en las perforaciones
alineadas para asegurar el conjunto de remolgue en su

10

SECCION 2: OPERACION DE LA CUCHILLA

PRECAUCION: Inspeccione cuidadosamente
el area donde va a trabajar antes de comenzar
aoperaria cuchilla de remocién de nieve. Evite
zonas de tuberias, raices, sardineles u otras
obstrucciones grandes.

La barra de levante, ubicada en el lado izquierdo de la
cuchilla de nieve, se usa para levantar o bajar la cuchilla.
Al tirar hacia atras la barra levanta la cuchilla. EI mover
la barra hacia el frente baja Ia cuchilla hasta el piso. El
angulo de la cuchilla puede ajustarse hacia la derecha o
hacia la izquierda, tirando hacia atras en la barra de cierre
de éngulo, como se muestra en la Figura 10, y moviendo
la cabeza de la cuchilla hacia la derecha, la izquierda o al
centro.

PRECAUCION: Conozca el terreno. Evite
pendientes o caidas excepcionalmente
inclinadas que puedan estarocultas debajo de
lanieve.Nunca lleve la cuchilla a alta velocidad
en material demasiado denso.

Principie siempre con la velocidad del motor en su
graduacién mas baja posible, y gradualmente aumente la
velocidad segun lo requiera. Cuando trabaje en un area
extensa, no trate de mover nieve o tierra en la misma
direccion causando una acumulaciéon excesiva, la cual
continia aumentando con cada pasada. '

PRECAUCION: Baje siemprelacuchillahasta
el piso antes de dejar el tractor.

SECCION 3: AJUSTES
Ajuste del Resorte de la Cuchilla

El resorte de ajuste de la cuchilla permite que la cuchilla
se incline hacia delante para pasar sobre una obstruccion.
El ajuste normal es el que permite el perno del resorte
extendiéndose 1” por encima del tope de la cuchilla.

Para aumentar la tensién del resorte afloje la perilla,
atornille la tuerca méas hacia el fondo del perno y, luego,
vuelva a apretar la perilla.

Para reducir la tensién de resorte, afloje la perilla, gire ia
tuerca para moverla hacia el extremo del perno y, luego,
apriete la perilla. Consulte la Figura 4 en la pagina 5.

Ajuste de las Zapatas de Patin

Las zapatas de patin se encuentran en los extremos de
la cuchilla y pueden levantarse para trabajar mas cerca
del piso en superficies lisas, o bajarse para levantar la
cuchilla y trabajar en dreas dsperas o disparejas. Verifique
que ambas zapatas se han fijado en forma igual y que las
tuercas se han apretado en forma segura.



FRANCAIS

CONSIGNES DE SECURITE

Tout appareil mécanique risque de provoquer des biessures si ce dernier n'est pas utilisé correctement ou si I'utilisateur
ne sait pas comment l'utiliser. Faites preuve de prudence a tout moment lorsque vous utilisez un appareil mécanique.

1.

Lisez la notice d’utilisation du tracteur et de la lame chasse-neige et veillez & bien connaitre le fonctionnement du
tracteur avant de l'utiliser avec la lame chasse-neige.

N'utilisez jamais le tracteur et la lame chasse-neige sans porter des vétements adéquats pour les conditions
météorologiques et afin de pouvoir utiliser les commandes en toute sécurité.

Ne laissez jamais d’enfants utiliser le tracteur ni la lame chasse-neige et ne laissez aucun adulte utiliser le tracteur ou
la lame chasse-neige sans avoir lu les instructions au préalable.

Démarrez toujours en veillant a ce que le levier de la transmission se trouve en premiére vitesse (réglage bas sur
“low”) et accélérez petit a petit si les conditions le permettent.

CE SYMBOLE INDIQUE DES CONSIGNES
DE SECURITE IMPORTANTES. IL SIGNIFIE:
ATTENTION!! SOYEZ VIGILANT! VOTRE
SECURITE EN DEPEND!

11



FRANCAIS

CHAPITRE 1:
ASSEMBLAGE

REMARQUE: La gauche (LH) et la droite (RH) sont
déterminés en se plagant assis a la place
du conducteur.

OUTILS NECESSAIRES POUR LUASSEMBLAGE
(2) Clés de 7/16 po.

(2) Clés de 1/2 po.

(2) Clé de 9/16 po.

(1) Clé de 3/4 po. ou clé a molette

RETIRER LES PIECES DU CARTON

Retirez le sac de piéces et toutes les piéces du carton et
placez-les & terre comme illustré aux pages 2 et 3.

REMARQUE: Vous n’aurez pas besoin de toutes les pieces
' du sac de piéces afin de fixer lalame chasse-
neige au tracteur.

PREPARATION DU TRACTEUR DE PELOUSE

ATTENTION: Avant de commencer a préparer
le tracteur, choisissez un endroit ou la surface
est plane et & niveau et suffisamment grande
afin d’accueillir le tracteur et sa lame chasse-
neige. Assurez-vous de mettre le frein a
main.

AVERTISSEMENT: Arrétez le moteur et
laissez le silencieux refroidir avant d’installer
les supports d'attelage.

REMARQUE: Lorsque vous préparez le tracteur de pelouse

afin de fixer la lame chasse-neige, remisez toutes les pieces
avec le plateau de coupe.

1. Laissez le moteur, le silencieux et le déflecteur de
féchappement refroidir avant de commencer.

2. Débranchezle(s)fil(s) de la (oudes)bougie(s) etmettez-
les a la terre contre le moteur (masse).

3. Retirez le plateau de coupe en suivant les instructions
du chapitre consacré au démontage de la courroie de
la notice d’utilisation du tracteur de pelouse.

4. Retirez tout accessoire frontal qui est déja instalié a
lavant du tracteur i

12

FIXER LES SUPPORTS DE CHASSIS AU
TRACTEUR

POUR LES CHASSIS DE TRACTEUR A RACCORD
RAPIDE

Si vous possédez un tracteur & raccord rapide “FAST
ATTACH?, passez directement au chapitre ASSEMBLAGE
DE LA LAME CHASSE-NEIGE a la page 5.

POUR LESTRACTEURS A CHASSIS ORDINAIRE AVEC

PNEUS DE 15 PO.

1. Fixez un support de chassis surchaque coté du chassis
du tracteur. Utilisez trois boulons hex. de 5/16 po. x 1
po. et trois écrous a frein élastique de 5/16 po. dans les
trous en vous référant a I'illustration 1.

2. Insérez unboulon & épaulementetun contre-écrou hex.
de 3/8 po. dans le trou supérieur de chaque support de
chassis en vous référant a I'illustration 1.

POUR LESTRACTEURS A CHASSIS ORDINAIRE AVEC

'PNEUS DE 16 PO.

3. Fixez un support de chassis surchaque coté duchéassis
du tracteur. Utilisez deux boulons hex. de 5/16 po.x 1
po. et deux rondelles de blocage de 5/16 po. dans les
trous indiqués a l'avant de I'essieu. Utilisez un boulon
hex. de 1/4 po. x 1 po. et I'écrou a frein élastique de
1/4 po. dans le trou arriére comme illustré. Serrez
avec précaution afin d'éviter d'endommager le filetage
des trous du chassis du tracteur. Reportez-vous &
Iillustration 2.

4. Insérezunboulon a épaulement etun contre-écrou hex.
de 3/8 po. dans le trou inférieur de chaque support de
chassis en vous référant a 'illustration 2.

ASSEMBLAGE DE LA LAME CHASSE-NEIGE

5. Insérez un boulon hex. de 3/8 po. x 3 1/2 po. dans le
ressort de réglage de la lame. Installez un écrou hex.
de 3/8 po. a environ 1 po. (2,5 cm) de l'extrémite du
boulon. Réferez-vous a FPillustration 3.

6. Pour fixer lensemble de la barre de poussée a la lame,
alignez la plague-pivot entre les supports soudés situés
au dos de la lame. Insérez la I'arbre-pivot dans les
trous de la plague-pivot et des supports soudes. Fixez
Iarbre-pivot en utilisant deux grandes goupilles fendues.
Référez-vous a l'illustration 4.

7. Accrochez le ressort & la tige de fixation prévue a cet
effet comme llustré. Insérez le boulon dans le trou situé
dans la partie supérieure de la lame et installez une
rondelle plate de 3/8 po. et le bouton sur le boulon.
Tournez le bouton jusqu’a ce gu’il soit completement
serré. Placez le capuchon en plastique sur P'extrémité
du boulon. Référez-vous a l'illustration 4.

REMARQUE: La lame est & présent réglée sur la tension la
plus faible. Pour régler la tension du ressort, reportez-vous
au chapitre “Réglages”.



FRANCAIS

8. Fixez la barre de poussée sur le tracteur en plagant
lextrémité de la barre a lintérieur du support-pivot.
Installez une rondelle plate de 1/2 po. sur la broche-
pivot de la barre de poussée et insérez la broche dans
les trous du support-pivot et de la barre de poussée.
See figure 5. Fixez 'ensemble avec une petite goupille
fendue. Référez-vous a l'illustration 5.

CONSEIL: Le manche d'élévation pourra étre fixé plus
facilement lors des instructions suivantes si vous placez
des briques ou des blocs de bois sous le bord inférieur de
la lame chasse-neige.

. 9. Insérez I'extrémité de 'ensemble du manche inférieur
d'élévation dans le cran du support-pivot et dans les
trous de la barre de poussée. Alignez la tige d’élévation
avec le trou du support soudé situé dans I'ensemble du
manche inférieur d'élévation. Insérez la tige d’élévation
dans le trou du support etfixez-le avec une petite goupille
fendue. Référez-vous a Plillustration 6.

Installez la poignée surle manche supérieur d’élévation.

Référez-vous a I'illustration 7.

11. Placez le manche supérieur d'élévation sur 'ensembie
du manche inférieur d’élévation. Alignez les trous et
fixez les piéces en utilisant 'axe de chape et une petite
goupille fendue. Référez-vous a Pillustration 7.

10.

FIXER LA LAME CHASSE-NEIGE AU TRACTEUR

POUR LES CHASSIS DE TRACTEUR A RACCORD

RAPIDE

12. Tirez sur I'étrier de fixation situé sur la chape d’'attelage
jusqu'a extraire I'extrémité la plus courte et tournez-la
vers le bas, loin du trou ol elle était logée. Référez-vous
a Pitlustration 8.

13. Accrochez la chape d'attelage sur les boulons a
épaulementsitués dans les cotés du chassis du tracteur.
Référez-vous a I'illustration 8.

14. Alignez les trous de la chape d’attelage sur les trous du
chéssis du tracteur. Insérez les extrémités de I'étrier de
fixation afin de verrouiller la chape d'attelage en place.
Référez-vous a I'illustration 8.

POUR LES TRACTEURS A CHASSIS ORDINAIRE

15. Pour fixer la chape d'attelage a I'avant du tracteur, tirez
sur 'étrier de fixation jusqu’a extraire 'extrémité la plus
courte et tournez-la vers le bas, loin du trou ou elle était
logée. Référez-vous a l'illustration 9.

16. Accrochez la chape d’attelage sur les boulons a

épaulementsitués dans les supports duchassis. Référez-

vous a Villustration 9.

17. Alignez les trous de la chape d'attelage sur les trous des
supports du chassis. Insérez les extrémités de 'étrier
de fixation dans les trous alignés afin de verrouiller la
chape d’attelage en place. Référez-vous a Pillustration
9.

13

CHAPITRE 2: UTILISATION DE LA LAME

CHASSE-NEIGE
ATTENTION: Inspectez attentivement la zone
que vous comptez déblayer avant d'utiliser
la lame chasse-neige. Evitez les tuyaux, les
canalisations, les racines et les bordures des
trottoirs ainsi que les gros obstacles.

Le manche d'élévation situé sur le c6té gauche de la
lame chasse-neige sert & la lever et & l'abaisser. Tirez
complétement sur le manche d'élévation afin de lever
la lame. Poussez le manche d'élévation vers 'avant afin
d’abaisser la lame au sol. Langle de la lame peut étre
réglé vers la droite ou vers la gauche en tirant sur le levier
de verrouillage d’angle indiqué sur lillustration 10 afin
de repositionner la téte de la lame vers la droite, vers la
gauche ou au centre.

ATTENTION: Faites en sorte de connaitre le
terrain que vous comptez déblayer. Evitez les
pentes exceptionnellement abruptes ou les
dénivelésimportants pouvant étre cachés paria
neige.Ne jamais avancerlalame chasse-neige
dans des tas de neige a grande vitesse.

Commencez toujours a la vitesse la plus basse et accélérez
petit & petit si les conditions le permettent. Lorsque vous
travaillez sur une grande superficie et disposez de beacoup
d’'espace, ne tentez pas de déblayer la neige ou la terre
dans la méme direction a chaque fois afin d’éviter que ces
éléments ne s’accumulent sur la lame a chaque passage.

ATTENTION: Assurez-vous de toujours
abaisser la lame chasse-neige et la placer a
terre avant de quitter le tracteur.

CHAPITRE 3: REGLAGES

Pour régler la tension du ressort

Le ressort de réglage de la lame permet a la lame de se
pencher en avant afin de contourner les obstacles durs.
Pour un régiage normal, e boulon du ressort doit ressortir
de 1 po. (2,5 cm) du dessus de la lame.

Pour augmenter la tension du ressort, desserrez le bouton,
vissez I'écrou un peu plus vers le bas, sur le boulon puis
resserrez le bouton.

Pour réduire la tension du ressort, desserrez le bouton,
vissez I'écrou un peu plus vers 'extrémité du boulon puis
resserrez le bouton. Référez-vous a l'illustration 4 de la
page 5.

Pour régler les patins

Les patins situés aux extrémités de la lame peuvent étre
relevés si vous devez déblayer des surfaces lisses ou
abaissés afin de baisser la lame si vous devez déblayer
des surfaces irréguliéres ou accidentées. Assurez-vous
que les deux patins ont été réglés de fagon égale et que
les écrous ont été resserrés fermement.



3dVv19 MONS .9 WIO-VEE8-061 STIAOI HOH 1SIT S1HVd HIvd3d

14



[enuep sisumQ

1
Joxoe.lg awel 4 8G HeorIg UouH | L 62
91/G ‘I8USep 007 14 15 H'Y 1eyorig UoNH | L 82
YOOJAN 81-91/G ‘INN XeH 9 9g JemoT ‘Ajquiassy ajpueH ¥ | L 12
1 X 81-91/G ‘Yog xeH 9 GS 1 XQlgg weoeds| 2 92
ok X 02-P/1 ‘HOg XeH 4 ¥S (,2€/E) E# 1onoD JleH ‘uid | € ST
«o/L X 91-8/€ ‘Yog Jep|noys 2 £G (.8/L) p# JenoD areH ‘uid | ¢ ve
uld Bupdg , 1 X .p/L L 26 S/ X G p/E SSID Ud | L €2
G 1967 ,p/1-€ X 02-b/1 ‘Hog XeH b LS deponseld| 1 ze
laysem b 0S peaiy] 91-8/€ INNXeH [ 1 e
pedIYL 91-8/€ “INN YOO|AN 4 6t LI-EX9L-8/E YogxeH [ 1 02
peaIYL 91-8/€ ‘NN %007 XoH 4 8t 1snlpy epelg ‘Buuds | 61
.1 X 91-8/€ Yog xeH 8 A4 'als .8/€ deusepm | | 81
Alquessy yur y I 9t IoNd ‘Weys |k Ll
uld 10Ald jsuuey) L Gt peaiyy 91-8/€ INN Yoo pebuel4 | 8 9l
L X 91-8/€ Yog ebeise) 2 44 JIN Bunids exoeig b St
peaiyL 02-¥/1 ‘INN YO0jAN £ %% "eE) L J0AId ‘eleld | | 4!
W X916 Buuds ‘uid Z A% W21 1eld eusem [ 1 €l
uoissaidwo) ‘Bundg 2 % 10AId [e198dg ‘yog I kA
duy ‘s|puey b ov PEBIUL E1-3/1 ‘INNOOIAN | | LE
JuBWYOBNY ‘uld 4 6e [puueyg ysnd | 1 o]
qouy L ge Hoddng s|Buy ‘eyorig Z 8
Bunds 007 8|buy b L8 B0YS PSS | ¢ 8
o} X .8/} uld Jen0D b 9e OL/G Jeysepm | L
.8/ ‘INued 2 Ge peaIyl 81-91/G ‘INNMOOIAN | 0oL 9
poy wnopy Buuds b e L X8L-91/G ebeuien Yog | 2 S
(Hoysg) seg o007 8|buy b ee 7/ X 81-91/G ebewse) yog| 8 14
Jaddn ‘ejpueH Y L P4 Alquessy aje|d Juswadiouiey 1 e
(Buon) seg 007 8ibuy b LE O -oleldsesm | 1 2
Jeyorig uoddng joAld b o€ 9% - epelg b I

‘'ON  |[ON ‘ON | ON

NOILdIHDS3d ALD | idvd [434 NO!1dIH0S3d ALD| 1"vd | 434

3dVv18 MONS .97 W30-VEES-061 13AOIN HO4 LSIT7 S1HVd Hivd3d

15



If you are having difficulty assembling this product or if you have any question
regarding the controls, operation or maintenance of this unit, please call the
Customer Support Department. You can reach them by calling:

Si tiene dificultad armando esta unidad o si tiene preguntas en cuanto a sus
controles, operacion o mantenimiento, sirvase llamar al Departamento de Apoyo
al Usuario. Su teléfono es:

Si vous avez des difficultés 8 assembler cet articl®ou-si.vous avez des questions

concernant les commandes, 'utilisation ou I’entretien de cet article, veuillez ap-
peler notre Service a la clientéle. Vous pouvez nous joindré au:

1-800-800-7310






